Technical specifications of Gilsonite

Gilsonite90%( ash content 10%)
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Soluble Material in Toluene
According to: ASTM D 5546
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Result
= Soluble material in toluene is 84.3%
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Coal & Graphite Analysis n
Results H
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Chemical Analysis, XRD n

Prepacation of sammple: Mo grinded [ grinded O
Current | 30 mA Voltage | 40 kY Anode : Cu N ki
28 a4-To" Step Siea: 0,05 Caunblng time: 0.5 sae e

Result of chemical compound, XRD: T ek s
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- The analyzing was done after burning the sample at 600°C
= KRDgraph is attached,
- The analysis depends on sampling and uniformity of sample.
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Gilsonite 85% (ash content 15%)
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Chemical Analysis, XRF
According to: ASTM E 1621-13

Preparation of sample: Mo grindedE grinded]
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Notes
- The analyzing was done after burning the sample at 600°C,
= The analysis depends on sampling and uniformity of sample.
= The result is sermi quantitative.

= Becawse of L. determination, the test sample was kept at 950°C fior 1.5 hour,
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Coal & Graphite Analysis

Results
- Result of chemical analysis test:
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= The test report depends an sampling and wniformity of sample,
— These tests were done on dry sample.
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Chemical Analysis, XRD
Aecording to: BSEN 13925-1; 2008

Preparation of sample: Mo grinded (= grinded O
Current : 30 mA Vodtage @ 40 kW Anode @ Cu
8 4-mt Step Sipe: 0.05 Counting time: 0.5 sec
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The analyring was done alter burning the sample at 600°C. mte
MRD graph is atached, 5‘ 5d

The analysis depends an sampling and uniformity of samgple.

S

Hetort wifl ity sz walind it Renerprmm. BMIRA ks o sispeoimubility b vty 1 namphe's name sl by the cavtimers. Teal sarmples will be wtised heve ongy for one sunih alies the |
The abon g momioncd reauiis wil by vkl mly oo i frsdod samples, For farday mfomatan ploso weng b iy Lahorstory momsger. Fior direet centact with i © 50 pleoss gall l'
R ARE] 3338 or send cwnall oy jalorimns rarl-domior o Adidreis: Joo. K, Ferms 56, [ lapihasem Asgharl Blvd, Shalne Ghods Emsanoe, 21 Km, Ky Makbisos R, Tobran, fran b
Teld#URH2N A NT  Fas i WEED1ANENIEFT  JRRIEIT]  Chuslnmes Vol %811 ) SLLY] TR ﬂB (PRENTIZTUNETOD  Wiebsie: W s Sani-amiel sl Emal il a-semie e e —




